
Parts List
DWG NO.MATERIALDESCRIPTIONTITLEQTYITEM

 Generic Complete top part, Mini (please specify trunk support size)11
   Complete top part, Small (please specify trunk support size)11
66052  Bodyring Ø90, assembly11.1
66264  Bodyring Ø70, assembly11.1
66265  Bodyring Ø105, assembly11.1
66266  Bodyring Ø120, assembly11.1
 GenericRolko - GR-170-BO24/7Foam cover21.1.1
 GenericRolko - GR-220-BO24/7Foam cover21.1.1
 GenericRolko - GR-260-BO24/7Foam cover21.1.1
 GenericRolko - GR-310-BO24/7Foam cover21.1.1
DPD 25.4Nylon 6/6DBD 25.4Plastic plug 25.4 mm.81.1.2
ISO 7380 - M8 x 20Steel, FZBHexagon Socket Button Head Screw 21.1.3
   Height adjustment tube complete with handle11.2
20842466GenericGN 5337.3-50-M8-50-STSafety Star grip11.2.1
66179S235 Body ring stanchion, welded11.2.2
67174S235DIN 1017 - 20 x 12Clamping plate11.2.3
66300-007   11.3
66186S235 Center console, welded11.3.1
DIN 913 - M8 x 8Steel, MildHexagon Socket Set Screw 21.3.2
66078  Tilt screw assembly11.3.3
DIN 7603 - 14AluminumWasher - Ø20 x Ø14 x 1,4 11.3.3.

1
DIN 471 - 12 x 1Steel, MildSpring Retaining Ring 11.3.3.

2
67063SteelCustom ISO 7380 - M8 x 30Custom Hexagon Socket Button Head11.3.3.

3
 GenericØ50 - M8 internalFinger grip11.3.3.

4
New 67181Nylon 6/6  11.3.4
ISO 7380 - M6 x 10Steel, FZBHexagon Socket Button Head Screw 21.3.5
66300-008  Guardrail, complete11.4
ISO 4762 - M5 x 10Steel, FZBHexagon Socket Head Cap Screw 21.4.1
66248S235 Guardrail tube, welded11.4.2
67235Generic Foam11.4.3
66300-010  Stanchion bar, complete, Mini11.5
66300-009  Stanchion bar, complete, Small11.5
66198S235 Stanchion and center console, Mini11.5.1
66225S235 Stanchion and center console, Small11.5.1
66228S235 Guardrail anchorage, left11.5.2
66229S235 Guardrail anchorage, right11.5.3
 GenericØ40 - M8 x 13Finger grip21.5.4
67225S235Turned ringGuardrail, lockring (Inside ring)21.5.5
67237GenericTurned ringGuardrail, lockring (Outside ring)21.5.6
DIN 914 - M5 x 6Steel, MildHexagon Socket Set Screw 61.5.8
DIN 913 - M5 x 5Steel, MildHexagon Socket Set Screw 61.5.7
66300-012  Center stanchion, Mini, complete, SET11.6
66300-011  Center stanchion, Small, complete, SET11.6
 GenericRolko KH-M8x25-75Spanner grip M8x25 mm21.6.1
66194S235 Center stanchion, Mini21.6.2
66223S235 Center stanchion, Small21.6.2
66031S235 Internal adjust tube, welded21.6.3
 Generic Saddle Mini with saddle bracket complete (incl. 1.8 rear stop)11.7
66300-013  Saddle Small with saddle bracket, complete (incl. 1.8 rear stop)11.7
 Generic Saddle Mini with bolts, washers and nuts11.7.1
   Saddle Small with bolts, washers and nuts11.7.1
66132S235 Seat bracket11.7.2
66176S235 Saddle bracket Mini with one track / slot11.7.2
ISO 4762 - M8 x 12Steel, FZBHexagon Socket Head Cap Screw 21.7.3
AD-3025GenericØ30 x 24,6VIKAS Vibration damper11.7.4
66300-022   11.8
61574GenericØ19 x 370Foam tubing for Meywalk rear stop11.8.1
ISO 4762 - M8 x 100Steel, FZBHexagon Socket Head Cap Screw 11.8.2
51207S235 Rear stop clamp welded11.8.3
40931S235M6 x 25Threaded rod11.8.4
41907SteelM6 Ø15 / Ø8,8 x 12Allen screw head21.8.5
66165  Shank for rump stop, complete11.8.6
66300-014  Saddle bar, complete11.9
66190S235 Saddle bar  11.9.1
20844908GenericGN 5337.3-50-M8-25-STSafety Star grip11.9.2
DIN 125 - A 8,4Steel, FZBWasher 11.9.3
66300-015  Meywalk undercarriage, Complete12
Frame, Mini, yellowGeneric Frame, Mini, yellow12.1
66300-016  Frame, Small, green12.1
Plastic clipNylon 6/6Cast plasticClip for Ø25,4 pipe12.1.1
DIN 985 - M5Steel, FZBHex Nut 42.1.2
ISO 7045 - M5 x 10 - 4.8 - ZSteel, FZBPan head screw with type Z cross recess 42.1.3
0114030020PA6.11-MoS2ø40,5 x Ø45,2 x 65NYLONIT Plain bearing22.1.4
0124010020PA6.11-MoS2Ø40,3 x Ø45 x Ø50 x 30NYLONIT Plain bearing22.1.5
40931S235M6 x 25Threaded rod22.1.6
41907SteelM6 Ø15 / Ø8,8 x 12Allen screw head42.1.7
61551S235DIN 2391 - Ø16 x 3,25Internal hinge bushing22.1.8
66217S235 Frame, Welded12.1.9
66300-017  Swing bar, Small, green12.2
66222S235 Swingbar, welded12.2.1
40931S235M6 x 25Threaded rod42.2.2
41907SteelM6 Ø15 / Ø8,8 x 12Allen screw head82.2.3
61551S235DIN 2391 - Ø16 x 3,25Internal hinge bushing42.2.4
67231S235Plate - 3,0Joint42.3
66300-018  Front wheel 150x32 mm with black plastic rim22.4
DIN 6912 - M8 x 55Steel, FZBCylinder Head Cap Screw 12.4.1
DIN 985 - M8Steel, FZBHex Nut 12.4.2
LG-K-150-12  Fork for Ø150 x 32 wheel12.4.3
ISO 4016 - M12 x 80Steel, FZBHexagon head bolts. Product grade C 12.4.4
 RubberRolko AWR101S (RAL9005)Bumper Wheel12.4.5
99023S235DIN 2391 - Ø15 x 1,5Distance piece bumper wheel12.4.6
DIN 985 - M12Steel, FZBHex Nut 12.4.7
 Nylon-6/6Gottfred Pedersen - MB 1073Nut protecter - M1212.4.8
R150x32-2-PUS46MEY  Wheel Ø150 x 3212.4.9
66191  Rear wheel Ø275 x 40, assembled, complete22.5
ISO 7380 - M10 x 25Steel, FZBHexagon Socket Button Head Screw 22.5.1
67185S235DIN 2391 - Ø12 x 2,0 - L=54,5Shaft for rear wheel12.5.2
R275x40-5-PUS-K  Rear wheel Ø275 x 40, assembled12.5.3
66220  Bottom stanchion complete22.6
66219S235 Bottom stanchion welded12.6.1
67273PA6.11-MoS2Ø35,6 x Ø40 x Ø45 x 20NYLONIT Plain bearing12.6.2
49930Steel, High Strength Low AlloyOD20 x 1,8 x 14,5 rev.Spring, orange, from 10-15 kg, Mini, SET22.7
 Generic Spring, purple, from 15-20 kg, Mini, SET12.7
 Generic Spring, whitw, from 20-50 kg, Mini and Small, SET12.7
 Generic Spring, yellow, from 45-65 kg, Small, SET12.7
 Generic Spring, blue, from 65-80 kg, Small, SET12.7
66204  Break, left12.8
66210  Break, right12.8
49914Nylon-6/6OD20 - ID8,0brake handle22.8.1
49926RubberØ10,5 x 49Break pad22.8.2
ISO 7380 - M6 x 10Steel, FZBHexagon Socket Button Head Screw 82.8.3
66300-024   12
66300-023   12.1
66193S235 Frame, Welded12.1.1
67273PA6.11-MoS2Ø35,6 x Ø40 x Ø45 x 20NYLONIT Plain bearing22.6.2
R150x32-2-PUS46MEY  Wheel Ø150 x 3222.4.1
DIN 6912 - M8 x 55Steel, FZBCylinder Head Cap Screw 22.4.2
DIN 985 - M8Steel, FZBHex Nut 22.4.3
LG-K-150-12  Fork for Ø150 x 32 wheel22.4.4
ISO 4016 - M12 x 80Steel, FZBHexagon head bolts. Product grade C 22.4.5
 RubberRolko AWR101S (RAL9005)Bumper Wheel22.4.6
99023S235DIN 2391 - Ø15 x 1,5Distance piece bumper wheel22.4.7
DIN 985 - M12Steel, FZBHex Nut 22.4.8
 Nylon-6/6Gottfred Pedersen - MB 1073Nut protecter - M1222.4.9
66191  Rear wheel Ø275 x 40, assembled, complete22.5
R275x40-5-PUS-K  Rear wheel Ø275 x 40, assembled12.5.1
ISO 7380 - M10 x 25Steel, FZBHexagon Socket Button Head Screw - Product 

grade A
 22.5.2

67185S235DIN 2391 - Ø12 x 2,0 - L=54,5Shaft for rear wheel12.5.3
49930Steel, High Strength Low AlloyOD20 x 1,8 x 14,5 rev.Spring, orange, from 10-15 kg, Mini, SET22.7
66204  Break, left12.8
66210  Break, right12.8
49914Nylon-6/6OD20 - ID8,0brake handle22.8.1
49926RubberØ10,5 x 49Break pad22.8.2
ISO 7380 - M6 x 10Steel, FZBHexagon Socket Button Head Screw - Product 

grade A
 82.8.3
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